1200

2\ 6.\ )
= (OPTIONAL)
41

\ ;
-V / /6)\ | 22—

17— @
= :ni/g 37/”“§.~§§§§ o

17—




MODEL 7200
SERVICE PARTS

ITEM| PART NO | QTY DESCRIPTION
1 53-0008 1 Spring Clamp
2 039-079 4 Nylon Bushing
3 01-0113 1 | Linkage Guide - Left
4 01-0112 1 Linkage Guide - Right
5 01-0109 2 Linkage Bar (With Decals)
6 108-015 12 3/8 SAE Flat Washer
7 028-033 3 3/8-16 X 2-1/4 Hex Head Cap Screw
8 20-0014 3 Linkage Bar Bushing
9 055-154 7 3/8-16 Nylon Hex Lock Nut
10 20-0013 2 Pivot Bar Bushing
11 01-0108 1 Compression Ring (With Decals)
12 108-057 2 3/8 Internal Tooth Lock Washer
13 028-039 2 3/8-16 X 1-3/4 Hex Head Cap Screw
14 01-0115 3 Upper Hook (With Pad)
15 10-0012 3 Upper Hook Pad
16 061-042 6. | 3/16 X 3/8 Spring Pin
17 01-0085 2 Post & Adjustment Screw Shaft
18 01-0116 3 Lower Hook (With Pad)
19 10-0011 3 Lower Hook Pad
20 03-0092 2 Adjustable Hook Housing
21 51-0015 2 ACME Adjustment Nut
22 21-0007 1 | ACME Drive Shaft B
23 016-008 3 Ball Knob
24 044-088 3 Tolerance Ring
25 73-0242 3 | Threaded Handle Rod
26 50-0068 4 1/2-13 X 1-1/4 Hex Head Ser Flange Screw
a7 21-0006 1 Handle Hub
28 54-0010 2 3/16 X 9/16 Spring Pin
29 108-137 3 Thrust Washer
30 01-0111 | Top Plate (With Decal)
cy 107-097 1 Thrust Bearing
32 21-0005 1 Threaded Hub
33 028-064 4 3/8-16 X 1 Carriage Bolt
34 03-0094 1 Bottom Plate
35 55-0005 1 Compression Spring
36 01-0110 1 Back Panel (With Decals)
37 80-0046 1 Instruction Decal
38 80-0049 2 .| Caution Decal
39 | 80-0047 1 | Warning Decal
40 80-0048 1 Warning Decal
41 05-0010 Model 721 Bench Mount Kit (Optional)




